" Operator’s manual
~__Manuel d'utilisation____

Bedienungsanleitung

Manuale d’uso
Manual para el usuario
Manual De Instrucoes

e

CUTTER - It
ISSAILLEUSE VR5400 il
E’UGLIATORI -

SPAZZOLE
ORA DE MALEZAS

ORA DE ESCOVAS

Read the following instructions before use.
(™ Lire obligatoirement avant la mise en marche. @
(@ Vor Inbetriebnahme unbedingt diese Anleftung lesen.

| (O Prima i usare i decespuglatore non raasciate di leggere quanio segue:




\

VRS400.52

Handle and Fittings

46013-508
Dec. 1996 | 4,5 |
REF. |  PARTS NO. PARTS  NAME 9Ty RECOMM. |  REMARKS
NO, _ INCLUDING (%)
1] 36122 | 113 : 42 | KNAPSACK FRAME 1 3 ]
2| 11113 1 290 - | STAY ] 3
3] 11113 298 | STAY 2 3
4 11113 © 299 . | STAY 2 3
51 315L ' 0616 (+)HEXAGON BOLT(W/SH, P¥) M6x16 | 4 3
6 335L ° 0815 FLANG BOLT M8x15 | 1 3
7| 583L D800 - FLANGE CAP NUT M8 1 3
8] BIIL ;0800 PLAIN WASHER M3 i 3
9091027 119 | | KNAPSACK PAD 1 3
2 10| 11021 1101 KNAPSACK PAD FITTING 2 3
» 11| 11021 {105 . | KNAPSACK PAD FITTING 2 3 N
_ 12| 475L D516 (+)TAPPING SCREW M5x16 | 6 3
13| 11020 { 132 ENGINE SUPPORT CP 1 1
(14 | 11121 : 108 | 09 | VIBRO-ISOLATING SUPPORT CP 1 3
/15| 36005 {111 : | VIBRO-ISOLATING RUBBER 3 9
© 16 | 11044 {171 BASE 1 3
L 171 11011 123 ¢ CLAMP 3| 3
< 18] 318L 0512 (+)HEXAGON BOLTC¥/SW) W5x12 |8 3
10| 3151 0§30 (+)HEXAGON BOLT(CH/SH, P¥) M6x30_ | 1 3
£ 20| STIL D600 FLANGE NUT H6 7 3
E 2l | 513L 11000 | NUT N10 1 3 ]
221 B6IL 1000 : | SPRING LOCK WASHER H10 1 3
c 23 | 36015 | 101 STOPPER_RUBBER 1 )
24 | 31057 | 139 . HEXAGON BOLT NEx25 | 4 3
.25 | 51023 | 142 SINGLE HANDLE 1 3




46013-508

Dec. _ 1996 | 5.5
REF. PARTS NO. PARTS NAME ¢ TY RECOMM. REMARKS

NO. _ , INCLUDING %)
26 | 71059 ; 125 | BOLT SET TE .
| 27| 374L {535 | (+)SCRE¥(X/SY, PR) ¥5x35 3 3
98 | 5igL 0500 : HEXAGON NUT M5 3 3
29 | 71038 : 157 'SAFETY GUARD BAND SET i -
30 | 11029 | 132 SAFETY GUARD BAND 1 4
31 | 3221 {0620 (+)HEXAGON BOLT ¥6x20 3
32 | 11029 { 133 SAFETY GUARD BAND 1 y
33 | 512L 0600 - HEXAGON NUT ¥6 1 3
34 | BB1L 0600 : SPLING LOCK WASHER NG 1 9
35 | 36046 | 134 SAFETY_GUARD 1 4
36 | 71125 | 108 BLADE SET 1 N
97 | oze14 [ 166 BLADE 1 3
a0 | _318L 0415 (+)HEXAGON BOLT 9 5
96 | 511L 10400 HEXAGON_NUT 9 9

40 | 71166 ] 101 . | GUARD SET SRR y —
41136068 ' 136 | | GUARD E ;
42 1 96068 ; 137 . GUARD T, 4
43| 3710 0495 | (+)SCRER Wi 1 3
44 | 6661 10400 CONICAL SPRING WASHER v 3
45 SHOULDER BAND 3

36063 | 173 |




¥ L e

VRS400(Tis2

Gear case and Driving Apparatus

ot/

46013508
Dec. 1996 | 1/5
REF. PARTS NO. PARTS NAKE Q' TY RECONN. REMARKS
NO. : [NCLUDING (%)
1] 71008 | 294 ° GEAR CASE ASS'Y -
2| 51001 ;221 GEAR CASE 1 3
3| 78002 : 130 BEVEL PINION ! 5
4] 78001 : 102 BEVEL GEAR 1 5
5| 64001 ' 144 ° SPLINE SHAFT 1 g
6| 61001 119 SPLINE SLEEVE 1 10
7111001 150 HOLDER(A) 1 e AT 10
Bi 11002 126 : HOLDER(B) 11 ST 5
9 | 36068 125 GUARD I ' 12
10 | 31001 : 106 SA¥ LOCK NUT 1 15
1i | 377L 0810 | (+)BINDING SCREW ¥8x10 1 3
12 | 61002 ' 128 - OIL SEAL TC 17x32x8 1 10
13| 9198 620] BEARING 6201C3 1 5
14 | _913B 0629 BEARING 629 1 5
15| 9138 5000 BEARING 6000 ] 5
16 § 9128 KOO0 BEARING 600022 1 5
17 | 811V 3200 : C-SNAP RING FOR HOLE 632 1 4
18 | 811V 2600 C-SNAP RING FOR HOLE 26 1 4
19 | 812V 1000 C-SNAP RING FOR SHAFT é 10 1 4
20 | 419U 0630 SOCKET SCREW N6x30 1 3
21 | 335N 0512 | FLASNGE BOLT N5x12 1 3
22 | 71009 | 364 : HAIN PIPE ASS'Y -
23 | 71130 : 135 - MAIN PIPE C,P. 1 5
24 | 71077 114 FLEX., CONNECTOR 4SS’ Y 1 -
251 31014 115 FLEX. CONNECTOR ]




46013-508

Dec. ]

PARTS NO. PARTS NAME Q1Y IRQF.P::BOHM. l RELﬁu;;s ]
: . INCLUDING (%)
96 | 71175 | 104 - BUSH C. P. T1 5
27 | 4230 D520 SOCKET SCREW FLNAGE N5x20 1 3
28 | 4230 1512 SOCKET SCRE¥ FLANGE N5x12 1 3
29 | 36011 : 105 MAIN GRIP(R) 1 3
30 7 423U 0535 SOCKET SCREW FLANGE ¥5x35 1 3
31 ] 64011 : 188 MAIN SHAFT _ 1 3
32 | 71056 : 179 THROTTLE LEVER ASS'Y 1 4
33 [ 71012 | 121 ¢ HANGER BAND ASS'Y 1 3

34 | 3181 0510 (+YHEXAGON BOLT(W/SW) ¥5x10 I st ]
35§ S511L 0500 ; HEXAGON NUT N5 1 3

36 | 71015 | 140 FLEX. ASS'Y 1 B} —
37 | 64007 ; 132 : FLEX. CASE C.P. 1 3
38 | 64021 | 115 FLEX. SHAFT j 3
39 | 217B 2500 0-RING t 1o
40 | 36062 © 105 CAPCK) 2 3
41 | 71010 ; 230 - CLUTCH CASE ASS'Y 1 _
42 | 51030 : 181 CLUTCH CASE I 3
43 | 31034 . 143 PIN 1 0136 A
44 | 68013 ' 135 - SPRING 1 0137 y
45 | 816V 0400 - E-SNAP RING $4 1 3
46 | 36065 , 254 COVER ] A
47 | 71034 : 147 ; CLUTCH DRUM ASS’ Y 1 _
48 § 11014 | 176 CLUTCH DRUM C.P. 1 10
49 | 9168 5202 BEARING 62020DC3 1 5
50 | 9178 6202 : BEARING 820277C3 1 5

46013-508

Dec. 1996 | 35
REF. PARTS NO. PARTS NAME Q' TY RECOMM. REMARKS

NO. _ INCLUDING %
51| 812v_ 1500 C-SNAP RING FOR SHAFT 15 1 4
52 | 811V 3500 C-SNAP RING FOR HOLE $35 1 4
53 | 315L 0620 (+)HEXAGON BOLT(W/SH, P¥) NEx20 |4 3
54 | 91001 ; 193 ; THROTTLE WIRE 1 3
55 | 41003 | 152 . | TUBE 1 4
56| 36014 | 102 | PROTECTION RUBBER 1 3
57.| 68028 : 103 WIRE BAND 9 3
58 | 71001 : 117 - GRASS COVER SET 1 B35 -
59 | 11004 : 129 © 09 | GRASS COVER 1 1
60 (4)HEXAGON BOLT(¥/S¥) N5x10 3 3

318L 10510




VRS4001.52) ‘9%

Frame and Fittings

46013-585
: JUN. 1898 | 4 5
'REF. i PARTS NO. PARTS ~ NAME I Q1Y RECOMM.!  REMARKS
NO. | | INCLUDING (%)
1,36122 :113 42 | KNAPSACK FRAME 1 | 3 ]
291027 i 119 : KNAPSACK PAD 1 31
3: 11021 : 101 © | KNAPSACK PAD FITTING 2 3
411021 : 105 | KNAPSACK PAD FITTING 2 3
5 475L D516 © ! (+)TAPPING SCREW Msx16 |4 3
6. 335 0815 : FLANGE BOLT MEx15 |1 3
7111113 :290 : STAY 1 3
B 11113 (298 : STAY 2 3
9 111113 i 29§ STAY 2 3
10| 3150 0616 : (+)HEXAGON BOLT (W/SW, PW) 4 3
11| 583L 0800 : FLANGE CAP NUT M8 1 3
12111044 : 171 | BASE 1 3
13 11121 . 106 : 09 | VIBRO-ISOLATING SUPPORT CP 1 5
14 ;36005 i 111 i | VIBRO-ISOLATING RUBBER 3! g
15 { 36015 . 101 : | STOPPER RUBBER 1: | 3]
16 57IL 0600 : 1 FLANGE NUT Mé 7 I 3!
17 ] 3150 0630 0 . (+)HEXAGON BOLT(H/SW,PW) MEx30 [1: 3
18 1 11011 : 123 : | CLAMP E 3¢
19| 318l 0512 . (+) HEXAGON BOLT (#/SK) MSx 12 |3 3
20 { 11020 " 132 ¢ ENGINE SUPPORT C.P. i 1.
21 | 31057 : 139 ! HEXAGON BOLT ) : 3!
221 513L 1000 : HEXAGON NUT |1 r 3
23] 661U 1000 -  { SPRING LOCK WASHER 1 | 3
24 | 71304 " 102 : ! SINGLE HANDLE SET I ! -
25151023 145 © ! SINGLE HANDLE P 3




46013-535 |

JUN. 1998 [  5.°5

REF. |  PARTS NO. PARTS  NAME QTY RECOMM. REMARKS
NO. . INCLUDING (%)
71138 ¢ 111 | HANDLE BRACKET SET 1 _
51116 - 141 HANDLE BRACKET 1 1
A16U 0535 SOCKET SCREW M5 > 35 3
11029 § 133 ° SAFETY GUARE BAND 1 1
512L 0600 HEXAGIN NUT M5 1 3
£61L 0600 SPRING LOCK WASHER M6 1 3
36046 : 134 SAFETY GUARD _ 1 1
71038 : 157 SAFETY GUARD BAND SET 1 2
11029 : 132 SAFETY GUARD BAND 1 A
3191, 0620 HEXAGON BOLT (4/SW) H6 > 20 2 3
P 71125 - 108 BLADE SET ] -
91014 © 166 BLADE 1 3
3181, 0415 ¢ (+)HEXAGON BOLT (W/SW) Md % 15 2 3
511L 0400 ° HEXAGON NUT M4 2 3
SHOULDER BAND 1 3

36063 173




VRS400(TL52 'YK

Gear case and Driving apparatus

46013585
: JUN. 1998 | 1 5
REF. |  PARTS NO. PARTS  NAME Q'TY RECOMM.|  REMARKS
NO. INCLUDING (%)
171008 : 294 : GEAR CASE ASS'Y 1 1! -
2151001 : 221 : GEAR CASE Lo 3
3. 78002 i 130 : BEVEL PINION i 5
4. 78001 : 102 : BEVEL GEAR 1 5
5 64001 i 144 SPLINE SHAFT i 8
6 61001 i 119 ¢ SPLINE SLEEVE 1 10
7111001 : 150 ¢ HOLDER (4) 1 i0
8111002 {126 : HOLDER (B) 1 5
9 | 36068 : 125 ! GUARD 1 i 12
10 | 31001 : 106 SAW LOCK NUT 1 15 |
11} 377L 0810 (+)BINDING SCREW M8 X 10 1 3
12 | 61002 : 128 : OIL_SEAL TC 17x32xg {1 10
13| 919B 6201 : BEARING 6201C3 t 5
14§ 913B 0629 BEARING 629 i 5
15 913B %000 BEARING 6000 1 5
16 1 912B 6000 BEARING 6000727 1 5
171 811V 3200 : C-SNAP RING FOR HOLE ¢ 32 1] 4
18§ 811V 2600 ° C-SNAP RING FOR HOLE P26 1] 4
19| 812V 1000 C-SNAP RING FOR SHAFT $ 10 1 4
20 | 4190 0630 ° SOCKET SCREW M6 x 30 R 3
211 335M 0512 © - | FLANGE BOLT Mb < 12 1 3
22 171001 ¢ 117 GRASS COVER SET 1] ] i -
- 23111004 1129 : 09 | GRASS COVER 1 4
24 1 3181 0510 ° (+)HEXAGON BOLT (W/S¥) MEx10 | (3! i 3

25 1 71008 - 384 -

MAIN PIPE ASS'Y




46013-585
JON. 1998 | 2,75
REF. | PARTS NO. PARTS ~NAME L QT RECOMM.]  REMARKS
NO. [NCLUDING (%)
26 [ 71130 1 135 ¢ MAIN PIPE C.P. 1 5 N
27 | 71077 114 . FLEX. CONNECTOR ASS'Y A -
28 | 81014 : 115 ° FLEX. CONNECTOR 1 3 ]
29 | 71175 i 104 ¢ BUSH C. P. 1 5 R
30 | 423U 0520 ¢ SOCKET SCREW FLANGE M5 < 20 1 3 R
31| 4230 0512 ; SOCKET SCRE¥ FLANGE M5 % 12 1 3
32 | 423U 0535 ¢ SOCKET SCREW FLANGE M5 % 35 1 3 ]
13 | 64011 : 188 : MAIN SHAFT ' 1 3
34 [ 71015 ¢ 140 ° FLEX. ASS'Y 1 -
35 1 64007 [ 132 FLEX. CASE C.P. 1 3
36 | 64021 : 115 : FLEX. SHAFT 1 3
37 | 217B 2500 : 0-RING 1 10
38 | 36062 {105 : CAP(K) 2 3
39 | 71010 : 230 : CLUTCH CASE ASS'Y 1 -
AD | 51030 : 181 ¢ CLUTCH CASE 1 3
41| 31034 143 ; PIN 1 4
47 | 68013 : 135 : SPRING 1- 4
43 | 816V D400 E-SNAP RING b4 1 4
44 | 36065 254 COVER B 1 3
45 1 71034 . 147 CLUTCH DRUM ASS’Y 1 - !
46 111014 : 176 ¢ CLUTCH DRUM €. P. 1 10
47, 916B 6202 : BEARING §2020DDC3 1 57
48 | 9178 6202 BEARING §20277C3 1 5
49| 812V 1500 : C-SNAP RING FOR SHAFT $ 15 1 4
.50 1 811V 3500 : C-SNAP RING FOR HOLE # 35 { 4
46013-585
JON. 1996 | 3./5
REF. |  PARTS NO. PARTS NAME QTY RECOMM.|  REMARKS
NO. INCLUDING (%)
51 ¢ 3150 0620 (+)HEXAGON BOLT (W/SW, PW) MEx20 |4 3
52 1 71056 | 198 - THROTTLE LEVER ASS'Y 1 1
53 136014 : 102 ° PROTECTION RUBBER 1 3
54 | 68028 (103~ | WIRE BAND 2 3
55 111027 : 109 ° STABILIZER 1 {
i




